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TEST LABORATORY SOLAR PROJECT

AT SOLAR PROJECTLTD

Certificate of registration N9150 TL

Valid until 010920181

Released by EA BSA in accordance with BS EN IS0 /1EC 17025

o TEST PROTOCOL

Ne 238/12.07.2016

1. Windows and doors:
Pergola.

2. Applicant of the test —
»VIP PLAST LTD
8000 Burgas . Ne 1, Maritsa”str.

3. Test methods:

4. Date of receipt of test specimens in the
laboratory:

5. Quantity of test samples:

6. Date of the test

Input material: Aluminum

Request Ne 238/12.07.2016

BDS EN 12211:2016

08.07.2016

1 number- Pergola

08.07.2016-13.07.2016

Codua 1220, yn. UnueHcko Wwoce 8
Ten.:02/8109 127 02/81091155
hakc: 02/8109131

e-mail: laboratory@solarproject.bg
www.labspibg

Sofia1220, 8“lliensko shose’str,

tel.: +3592/8109 127 +3592/8109 155
fax: +3592/8109 131

e-mail: [aboratory@solarproject.bg
www.labsp.bg
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7. TEST RESULTS
7.1 Testings (measurements within the scope of accreditation)
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l. NOTE: If necessary the test protocol may include opinions and interpretations of certain tests (findings are not permitted)
only in accordance with the requirements of t.5.10.5 BDS EN 1SO / IEC 17025:2006./

I1. NOTE: Test results relate only to test samples .Extracts from the test report may not be reproduced without written consent
of the testing laboratory.

* The test results conform to Class 4B at 1600 Pa.(179.14km/h)
The classification is in accordance with BDS EN 12210:2016 and requirements of BDS EN 14351-
1:2006+A1:2010/NA:2015.
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